
 
 

Comments of Water Legacy 
 

PolyMet NorthMet Mining Project and Land Exchange 
Supplemental Draft Environmental Impact Statement 

 
 
 
 
Submitted to Joint Preparers: 
Minnesota Department of Natural Resources 
United States Army Corps of Engineers 
United States Forest Service 
 
 
 
Provided to Cooperating Agencies: 
Bois Forte Band of Chippewa 
Grand Portage Band of Lake Superior Chippewa 
Fond du Lac Band of Lake Superior Chippewa 
United States Environmental Protection Agency 
    
 
 
 
 
 
 
DATE: March 13, 2014 
 
 
SUBMITTED BY:  
 
Paula Goodman Maccabee (#129550). 
JUST CHANGE LAW OFFICES  
1961 Selby Ave. 
St. Paul MN  55104 
phone: 651-646-8890  
fax: 651-646-5754 
cell: 651-775-7128 
[...]
 Under the PolyMet proposed action, selenium would reach if not exceed the applicable 

chronic WQS of 5 µg/L for Class 2B waters in the Lake Superior Basin. Minn. R. 7050.0110, 

subp. 4. Selenium is modeled at precisely 5 µg/L in both Trimble Creek TC-1 and Unnamed 

Creek PM-11, an increase of 555 percent over continuation of existing conditions in Trimble 

Creek and 455 percent over the existing conditions scenario in Unnamed Creek. With this 

magnitude of increase in concentrations, concluding that no excursion would occur seems 

insufficiently conservative. 
                                                
31 The SDEIS states, “The aluminum criterion would be exceeded at all locations for both the Continuation of 
Existing Conditions Scenario and the NorthMet Proposed Action.” (SDEIS, p. 5-181). With respect to this Trimble 
Creek location, this statement is inaccurate. 
32 PolyMet, Mine Site WWTF Treatment Facility Design Plan, Nov. 30, 2012, attached as Exhibit 26, Table 2-2 
states concentration as 5.3E+2 mg/L. 



WaterLegacy Comment on PolyMet NorthMet SDEIS 

- 80 - 

 Additional contaminants are modeled to significantly increase under the PolyMet 

proposed action, even though they are not predicted to reach or exceed water quality standards. 

For example, in Trimble Creek, antimony levels at TC-1 are modeled at 6,200 percent as 

compared to existing conditions, and cadmium levels at 1,250 percent of existing conditions. 

Nickel levels are modeled at 900 percent or more as compared to continuing existing levels in 

both Trimble Creek TC-1 and PM-19. Zinc levels would be 700 percent as compared to 

continuation of existing levels in Trimble Creek. Modeled copper levels more than triple in 

Unnamed Creek PM-11 and nearly triple in Trimble Creek PM-19.  Modeled arsenic levels more 

than quadruple at Unnamed Creek PM-11. (SDEIS, Table 5.2.2-42, p. 5-183).   
Conclusion 
 
 The PolyMet SDEIS provides unsubstantiated and unreasonable predictions of seepage of 

untreated contaminants from the tailings piles. This flawed and overly optimistic analysis affects 

predictions of drinking water contamination, compliance with surface water quality standards, 

impacts on aquatic life, effects on natural stands of wild rice and increases in downstream 

mercury methylation due to sulfate loading in the St. Louis River as well as the Partridge River 

and Embarrass River watersheds. The PolyMet SDEIS must be rejected as inadequate on this 

basis alone. It is highly probable that if assumptions regarding collection and untreated release of 

tailings seeps were changed to be more consistent with field experience and site conditions, the 

results would substantially change all water quality predictions downstream of the tailings site.   

 The concentrations both in untreated seepage and in WWTP effluent depend on the levels 

of solutes in tailings site process water. In addition to revision of water quality models to include 

a realistic volume for untreated seepage, the concentration of solutes in tailings seepage, plant 

site pond and process water, and WWTP influent must be disclosed in a revised SDEIS so that 

models of water quality downstream of effluent can be verified. 
 
Recommendations – Tailings Site Water Quality 
 

• The SDEIS must be revised to include a clear and intelligible water balance for the 
tailings basin and WWTP. 

 
• The SDEIS must be revised to consider the presence of known bedrock fractures beneath 

the tailings basin. 
 

• The SDEIS must be revised provide a reasonable assessment of tailings seepage through 



WaterLegacy Comment on PolyMet NorthMet SDEIS 

- 81 - 

faults, fractures and other secondary porosity features beneath the tailings basin.  
 

• The SDEIS must be revised to use a reasonable range of assumptions based on site-
specific conditions and field experience to model containment and release of untreated 
seepage to surface water and groundwater. 

 
• The SDEIS must be revised to assess potential seepage toward the east based on changes 

in the topography and water table height in tailings Cell 1E and Cell 2E.  
 

• The SDEIS must be revised to provide a reasonable assessment of seepage toward the 
south and Second Creek based on hydrological testing, LTVSMC experience and 
increased storage of tailings and process water. 

 
• The SDEIS must be revised to specify concentrations of constituents in plant process 

water, tailings basin pore water, untreated seepage and WWTP influent, using numbers 
that allow easy comparison with applicable surface and groundwater quality standards. 

 
• The SDEIS must be revised to specify concentrations of constituents in mine site process 

water and to verify the capacity of the WWTF to reduce contaminants to meet “targets.” 
 

• The SDEIS must be revised to disclose its assumptions regarding the capacity of the 
tailings site to contain water, the water pressure exerted, and what increase in the volume 
of groundwater is predicted during operations and closure. 

 
• Where field experience has demonstrated the insufficiency of water quality models, the 

SDEIS must demonstrate that models have been revised to verify their accuracy. 
 

• The SDEIS must be revised to disclose its assumptions regarding concentration caps, 
explaining what concentrations of solutes would be predicted absent a cap, and how 
uniform pH and sulfate would be maintained with varying inputs over thousands of acres. 

 
• The SDEIS must be revised to disclose and substantiate its assumptions regarding burial, 

sorption or retention in tailings and reduction in chemical reactivity resulting from 
bentonite placement, including field experience that supports those assumptions. 

 
• The PolyMet revised SDEIS must consider alternative methods of avoiding or mitigating 

impacts of tailings seepage on water quality, including but not limited to constructing a 
new and completely lined tailings facility on a properly prepared bedrock surface. 

 
  



WaterLegacy Comment on PolyMet NorthMet SDEIS 

- 82 - 

IV. Hydrometallurgical Residue Facility 

Introduction 

 
 The Hydrometallurgical Residue Facility (HRF) will contain some of the most 

concentrated and toxic wastes produced by the PolyMet project. Yet, the SDEIS fails to disclose 

the chemical composition of these materials or explain the analysis that was done to determine 

whether or not they would pose hazards to the environment. The PolyMet plan selects an 

unsuitable location for the HRF, increasing risks of liner failure and instability at this permanent 

waste storage facility. The SDEIS inappropriately denies the potential for releases as result of 

liner leakage from the HRF. Planned management of the HRF is insufficient to reduce risks of 

significant releases. 

 

1. The PolyMet SDEIS provides inadequate information as to the nature and chemical 
 characterization of HRF wastes.  
 
 The HRF has been designed as a single cell structure with a design capacity of 6,400,000 

cubic yards to be located on top of the existing LTVSMC Emergency Basin. (SDEIS, p. 5-570). 

The maximum height of the HRF would be approximately 85 feet. (SDEIS, p. 5-571). If all 

nickel flotation concentrate were used as feedstock, the projected hydrometallurgical residue 

generation rate would be 313,000 tons annually or a total of 6,170,000 tons with a 20-year mine 

life. (SDEIS, p. 3-114 to 3-115). The process water portion of the slurry that would be deposited 

from the Hydrometallurgical Plant to the HRF totals 117 million gallons per year. (Water 

Modeling Data Package – Plant Site, included as SDEIS reference 2013j, pdf p. 116). The HRF 

would be a permanent waste disposal feature on the PolyMet plant site. 

 The HRF would contain wastes from hydrometallurgical processing of concentrates. This 

process would involve high-pressure and high-temperature autoclave leaching followed by 

solution purification steps to extract and isolate platinum group, precious metals, and base metals. 

(SDEIS, p. 3-107)  

 The SDEIS lists the materials that will be consumed by the hydrometallurgical process, 

including hazardous materials: Sulfuric Acid (1500 tons per year “tpy”), Hydrochloric acid 

(3,590 tpy), Sulfur dioxide (1,433 tpy), Sodium hydrosulfide (513 tpy), Limestone (125,000 tpy) 

Lime (4,344 tpy), Magnesium hydroxide (4,866 tpy), Caustic (NaOH)(33 tpy) and various 



WaterLegacy Comment on PolyMet NorthMet SDEIS 

- 83 - 

flocculants. (SDEIS, Table 3.2-13, pp. 3-112 to 113). The SDEIS explains that calcium in the 

form of either limestone of lime would be used to neutralize acids formed in the process, 

resulting in gypsum waste residue. (SDEIS, p. 3-111). Gold and platinum group metals would 

dissolve as chloride salts. Acid would be generated from the oxidation of major sulfide materials 

in the process. (Id.) 

 During the 20 years of mine operation, wastewater treatment facility (WWTF) sludge 

would also be deposited in the HRF. (SDEIS Figure 3.2-12, p. 3-55; SDEIS, Figure 3.2-13, p. 3-

57). WWTF sludge would include dewatered reject concentrate received from the plant site 

reverse osmosis WWTP. 

 The SDEIS does not tell decision-makers or the public what concentration of acids, salts 

and metals is predicted for the hydrometallurgical process wastes and filtered sludge that would 

be deposited in the HRF. No documents among the SDEIS references model the overall 

chemistry of the hydrometallurgical residue facility at any relevant time period. Neither the 

SDEIS nor any document identified to date explains the analysis that was done by any regulatory 

agency to determine whether the HRF should or should not be characterized as hazardous waste.   

 Humidity cell tests reported in the 2007 RS33/RS65 PolyMet report, using water, rather 

than wastewater, predicted that solid form residues would not reach the level of corrosiveness to 

be characterized as hazardous.33 However, leach residues were highly acidic, with individual 

leach residues as low as 2.1 pH. (RS33/RS65, pp. 17-18). After 20 weeks, arsenic and selenium 

leaching showed an increasing trend, with arsenic in residue leachate increasing to 7.5 µg/L 

(drinking water health cancer risk at 1/100,000 of 0.18 µg/L) and selenium increasing to 7 µg/L 

(surface water quality standard of 5 µg/L). (Id., p. 20). The waste generated by nickel processing 

contained 63 percent natrojarosite, (Id., p. 13) a compound known to be unstable and to yield 

sulfates and acidic leachate as it breaks down. This report concluded, “Eventually, it is expected 

that acid buffering minerals will be exhausted and the residues will become acidic unless 

additional buffering capacity is added. (Id., p. 28, 29).  

 PolyMet’s Waste Characterization Data Package reported that leachates in these tests had 

sulfate levels of 7,347 mg/L -- 740 times the wild rice sulfate standard. Combined residues were 

non-acidic, although buffering capacity by leach residues could be consumed over time 

                                                
33 PolyMet, Hydrometallurgical Residue Characterization and Water Quality Model Draft Report RS33/RS65 (Feb. 
2007), narrative attached as Exhibit 27. 



WaterLegacy Comment on PolyMet NorthMet SDEIS 

- 84 - 

“resulting in acidic conditions of the combined residues in the future.” (SDEIS reference 

PolyMet 2013l, p. 41, 42). The PolyMet plan does not propose treating the residue in the HRF in 

order to prevent long-term acidity. Apparently, theoretical calculations will be used to combine 

lime or limestone with residue prior to disposal in the HRF in the hope that this addition will 

prevent acid generation from exceeding the neutralization capacity of the residue. (Residue 

Management Plan, Dec. 14, 2012, SDEIS reference, PolyMet 2012e, p. 6).  

 These 2007 humidity cell and leaching reports are unlikely to be definitive, particularly 

since, even when the DEIS was written in 2009, it was acknowledged that the proposed 

hydrometallurgical process had “not been employed at a commercial scale.” (PolyMet DEIS, 

SDEIS reference MDNR and USACE 2009, p. 4.1-95) The DEIS noted that residue composition 

of this experimental process at an operational scale might differ from laboratory and small-scale 

pilot tests. (Id.)   

 The SDEIS does not discuss the chemical composition or process by which the WWTF 

will produce filtered sludge.  The Mine Site WWTF Design Plan, attached as Exhibit 26, 

explains the process by which metals and sulfates will be removed from highly concentrated 

waste streams from the West Equalization Basin, the WWTF membrane filtration system and 

WWTP reject concentrate and dewatered to form sludge that will be managed at the 

hydrometallurgical plant during operations. (Mine Site WWTF Plan, supra, pp. 13-14). Sludge 

will contain extremely high levels of metals, sulfates and calcium: 

Removal of metals, including nickel, copper and cobalt, is accomplished in an HDS 
metals precipitation system. . . Metals are removed from the system as sludge. (Id., p. 15) 
 
Sulfate removal is achieved through the addition of lime to precipitate gypsum. . .  
Sulfate is removed from the system as gypsum sludge. (Id.) 
 
The excess calcium is removed from the system as calcite sludge. (Id., p. 16) 
 
The chemical precipitation treatment train processes result in the production of solid 
residuals in the form of chemical sludges, including a metal/iron sludge, gypsum sludge, 
and calcite sludge. (Id.) 

 
 We’ve found no analysis of the volume or chemistry of the filtered sludge proposed to be 

deposited in the HRF. However, levels of sulfates and metals in reject concentrate, even before 

dewatering to form sludge, indicate that sludge may pose a hazard if released to the environment. 

For example, reject concentrate would contain up to 12,300 mg/L of sulfates; up to 8,190 µg/L of 



WaterLegacy Comment on PolyMet NorthMet SDEIS 

- 85 - 

copper and 729 µg/L of arsenic, several orders of magnitude above standards that protect the 

environment and human health. (See Water Modeling Data Package – Mine Site, SDEIS 

reference PolyMet 2013i, Large Table 22 on pdf p. 430).  

 The HRF would be a repository for a substantial quantity of mercury. The SDEIS states, 

“Overall, about 95 percent of the mercury originating in the ore is expected to remain within—or 

be adsorbed to—the tailings and the hydrometallurgical residue.” (SDEIS, p. 5-431). The 

RS33/RS65 Report, above, determined that the total composition of mercury in residues was 

0.11 parts per million. (RS33/RS65 Report, supra, Table 5-2, p. 14). If the full 6,170,000 tons of 

residue from the Hydrometallurgical Plant were produced, total mercury deposited in the HRF 

would approximate 1,357 pounds. The mercury mass balance reported in the RS66, the Mercury 

Mass Balance Analysis excerpted in Exhibit 4, concluded that about 164 pounds per year of 

mercury would be deposited in the hydrometallurgical residue cells. Over a 20-year mine life, up 

to 3,280 pounds of mercury could be deposited in the HRF. 

 The PolyMet SDEIS does not include a requirement that the HRF obtain a permit as a 

hazardous waste facility. Neither does the SDEIS contain any analysis of whether the HRF 

should be treated as a facility for storing hazardous wastes. This analysis is long overdue. 

 The Minnesota Pollution Control Agency (MPCA) has the delegated authority to enforce 

Resource Conservation and Recovery Act (RCRA) regulations in Minnesota. No generator can 

treat, store, or dispose of hazardous wastes in Minnesota without a hazardous wastes facility 

permit. Minn. R. 7045.0211, subp. 1; Minn. R. 7001.0520, subp. 1. 

 The definition of hazardous wastes under Minnesota Statutes includes any refuse, sludge 

or other waste materials which “may (a) cause or significantly contribute to an increase in 